®opma 3 /Form3  23.11.2024-17:36 Kontponep BTK Monesas E.B. / 42 3257{elena.polevaya /T=DC33-TSZSTA-23 /A="Oracle Reports Run"} Jlucr / Sheet 1 Jlucris / Sheets 1
Ha3ga nignpuemcTBa nnaBKu Ta NnpoBeieHHa onepauii 3 06po6ku: My6niuHe akuioHepHe ToBapucTBO "3anopisbKuii MeTanypriiiHuii KombiHaT "3anopixcrann"

Name of the facility of melting and processing operations: Public Joint Stock Company "Integrated Iron and Steel Works "Zaporizhstal"

Ykpaita 69008 m.3anopixoks MiBgeHHe woce,72, Ten.: 061-218-33-19 UKRAINE 69008 Zaporizhzhya 72, Pivdenne Shose, Tel.: (+380) 61-218-33-19
Ha3Ba kpaiHu nnaBku Ta onepauiit 3 nepepo6ku: YkpaiHa Name of the country of melting and processing operations: Ukraine
CEPTU®IKAT SIKOCTI / QUALITY CERTIFICATE Ne 84326 Bix / date 22.11.2024
OpepxyBay / consignee 3amoBneHHs kom6iHaTy N2 / Manufacturer's works order
TOB "METIHBECT-CM1L" 2024 972000-1672
62495 M. Kuis Byn.Octpo3skux Kusizis, 6.8 Kowurpaxr Ne / Contract
cranuis npusHaueHuas OJJECA-3ACTABA 1 (Ox.3AJ1.) 191129/2/23/1

sin/date 05.07.2023

Buy cBioTUTBa PO BUIIPOOYBaHHS
Type of inspection document
EN 10204/3.1

Baron Ne / Freight car: 63551550 Bupn BanTaxwmicus / Type of packages nmayku / packs
Kinskicts Micis/Number of packages 10
HaiimenyBanHss Ta Koz ToBapy / Description and code of goods HJI Ha npoxyxkiiro; ximckiax / Specification forms and record
97200 [Tpokar rapsuexaTaHuii 3 KOHCTPYKIIHHOI HElIeroBaHO1 EN 10025-2:2019
CTAN B JIMCTax EN 10051:2010
Mapkysauns npoaykuii: TAPSTYEKATAHUM JIMCT / HOT ROLLED STEEL SHEETS

Pesynpratu BunpoOysans / Result of trial

KibKicTh

o2 ) I'pyna Posmipu, MM Topapy |C Maca, T

B = Ne mmmaBkm | Ne maprii Mapxka Kareropia | - yripocri Dimensions, mm Number | o Mass, tons

< 28| Heat Ne Batch Ne Grade Category Group of of |p

- strength | Tosmwmna |Ilupuna| Jloexuna | goods |r| OpyTTo | GpyTro2| HeTTO
Thickness | Width Length gross | gross2 net
1 143259-9 | 108755-1 S235JR+AR 2,00 1250 2500 1 6,525 6,510
2 143259-9 | 108755-3 S235JR+AR 2,00 1250 2500 1 6,615 6,600
3 143259-9 | 108755-4 S235JR+AR 2,00 1250 2500 1 6,735 6,720
4 143179-1 108706-5 S235JR+AR 2,00 1250 2500 1 5,825 5,810
5 143179-1 108706-6 S235JR+AR 2,00 1250 2500 1 6,015 6,000
6 143179-1 108706-8 S235JR+AR 2,00 1250 2500 1 5,825 5,810
7 143179-9 | 108703-7 S235JR+AR 2,00 1250 2500 1 6,435 6,420
8 143179-9 | 108703-8 S235JR+AR 2,00 1250 2500 1 5,835 5,820
9 143343 109060-3 S235JR+AR 2,00 1250 2500 1 6,275 6,260
10 143343 109060-4 S235JR+AR 2,00 1250 2500 1 6,795 6,780
Pazom: 62,880 62,730

Digitally signed by Muravschi Alexandr
Date: 2025.04.25 07:57:57 EEST
Reason: MoldSign Signature

Location: Moldova

MOLDOVA EUROPEANA

Jlanumu 1poro ceptudikaTy miaTBEpUKYEThCS, 0 MPOAYKLis BUMPoOyBaHa i BiMOBiAaE cTaHAapTaM SIKOCTI, JiF0YnM B YKpaiHi, TEXHIYHAM YMOBaM 1 MOTO/PKEHHM yMOBAM 3aMOBJICHHS KOHTPAKTY.
It is hereby certified that the quality of goods mentioned in this shipping document is in conformtity with the standards in the Ukraine, specifications and goods may be expofed.
Iponyxuist BupoGieHa B Ykpaiui 6e3 BukopuctanHs pociiicekoi cuposunu / The product is produced in Ukraine without using russian raw materials.



2 Tounicth . =
Ne mo3umii OsHaka Iudp &g SIkicT npokarku / | Kareropis S Xapaxrep|  F = E._ 8 Trmi
Ne /g 3aMOBJICHHSI|  06POOKH KaJIbK. 5 ‘é MOBEPXHi | BATOTOBJICHHS | BUTSDKKH E 4 KPOMKH |'& 8 £ EE XapaKTePUCTUKH
Item Ne Order Sign rpymn | & o Surface Rolling Category § % Trim | g E 3 L§ g? § Other
refence Ne | treatment Group 2L quality accuracy / of e = of edge | § g =] ‘g features
code eo & manufacturing| drawing = © S «a
1-10 2 b/TPABIJI 868 4 A HO
Ximiynuii cknag, % Composition, %
Ne Ne maskn Mn Si § P Cr Ni Cu As N2 Al Ti Mo | CEV v B
Item Ne HeatNe | 1100 | x100 | x100 | x1000 | x1000 | x100 | x100 | x100 | x100 | x1000 | x100 | x100 | x1000 | o, | x1000 | x10000
1-3 143259-9% 12 38 1.5 21 18 4 2 2 9 0,1 2 0,195 3
4-6 143179-1% 14 40 1.9 23 32 7 2 3 9 0,1 4 0,226 4
7-8 143179-9% 14 40 1.9 23 32 7 2 3 9 0,1 4 0,226 4
9-10 143343% 14 37 1.1 29 25 5 2 2 9 0,1 1 0,215 2
MexaniuHi i TexHonoriuni BractuBocti  Mechanical and technological properties
5[E
Posmipu |5 | % 5
o |8 5] . 2 Q| 2
3pas3ka 3 = e A 8 Tz VY napHa B'sI3KiCTb = ~ |5 &
Dmof |o i ‘B g) E g % Impact toughness & 'E _E a é 5183
: &A% |EE 2 c o= L= s 5 E& |g|l&s
specimen | &7 \H s § | E 5 28 |z ) < o 28 22 |85 73
Ne ni/q s|el58 |8 & 3% |E g TrepaicTh o' 2 = g5 =A==
“ 158 o) R = P k=20 a.g S Z o 2 |glE o
Item Ne dgle |82 |83 o § @7 Hardness = - g Dﬂg 55 |8 Z g
EITIEE B e gH fiemn | o, 3 £8 323|527
S 2 | L I =] E S = MCXaHl‘IHOFO% o D ) % g9
sEEs|2|EIET |2 | & % | Keu | kev | crapimen |8 A = ReT
§§ %E g E — @ E After mech. T =
o= =] § % ageing
jas) Ko o o
mm | mm |S,E|L,T| Mla | Mila % MM |t T, t] e t] e % MKM
1-3 2.00 /1250 S | T | 412,0 |270,0 | 31,0 pyiiH
2.00 /1250 S | T | 417,0 |279,0 | 30,0 pyiiH
4-6 2.00 1250 S | T | 412,0[279,0 | 31,0 pyiiH
2.00 1250 S | T | 417,0[279,0 | 31,0 pyiiH
7-8 2.00 /1250 S | T | 417,0 |304,0 | 37,0 pyiiH
2.00 /1250 S | T | 417,0 |275,0 | 33,0 pyiiH
9-10 2.00 /1250 S | T | 422,0[299,0 | 30,0 pyiiH
2.00 /1250 S | T |417,0 2940 31,0 pyiiH

"S-nouarok cMyru/strip start; E-xinens cmyru/strip end; L-mo3nosxue/longitudinal; T-nmonepeune/Transverse"

IIPUMITKA:

KOHTPOJIbHA CTPIYKA 3EJIEHA

3AYB.X/A: nnaBka 3 innexcom IIpoayra apronom Poskuciena Al

[ocToBipHiCTb cepTMdikaTy MOXHa NepeBipuTU B peecTpi cepTudikatie KoMGiHaTy, Ha caiiTi http://metinvest.io wnsxom
BBeJieHHs HoMepa cepTudikarty i wudpy, posMmilLeHHOro Ha 3BopoTHbOMY 6oui y rpadi "LLiTamn,nignuc ekcnepta", a6o Wwnsixom
npounTyBaHHs QR-KoZdy i nepexoAy no NpsAMOMY NMOCUNAHHIO Ha caiiT. B pasi BusBneHHs dakTy nigpobku ceptudikatis

The authenticity of the certificate can be checked in the register of the plant's certificates on the site http://metinvest.io by
entering the certificate number and the cipher placed on the reverse side in the "Stamp, expert signature” cell, or by reading the
QR code and go to a direct link to the site. In case of detection of the fact of forgery of certificates, we kindly ask you to inform

npocumo Bac noBigomMuTL npo Lie Ha enekTpoHHY agpecy otk@zaporizhstal.com

about this to the email address otk@zaporizhstal.com

3

'L

IlItamm, mignuce BiAnoBigaasHOT 0co0n
Stamp, signature of the person in charge

\%,

i » AN
S/

/ 2/ pnpARIHE %
4 RONTPON o9
£ Of‘! ;

’ éunnﬁiu.\v w3 NGDIECTARSY
4

CTapuuti KOHTpONbHuA MajicTep BTK 1.B.3enenyxina

8401230264

Jlanwuii ceptudikar skocTi mianucanuil enekTpoHHUM nudposum miamucom koutponepa BTK. [lepeBipuTu BamiiHiCTh JOKYMEHTa MOKHA Ha iepskaBHOMY caifti https://czo.gov.ua/verify
This quality certificate is signed by the electronic digital signature of the controller of the technical control department. You can check the validity of the document on the state website

https://czo.gov.ua/verify




@opma 3/Form3  12.11.2024-17:45 KonTtponep BTK LLlep6uHa 10.A. / 42 1773{Y.Ale.Shcherbina /T=DC33-TSZSTA-06 /A="0racle Reports Run"}

Jlucr / Sheet 1 Jlucris / Sheets 1

Ha3Ba nignpuemcTBa nnaBKu Ta npoBefieHHa onepauii 3 06po6ku: My6niuHe akuioHepHe ToBapuCTBO "3anopisbKuii MeTanypriiiHuii KombiHaT "3anopixcrann”

Name of the facility of melting and processing operations: Public Joint Stock Company "Integrated Iron and Steel Works "Zaporizhstal"

Ykpaina 69008 m.3anopixoks lNiBaeHHe woce,72, Ten.: 061-218-33-19

Ha3Ba kpaiHu nnaBku Ta onepauiit 3 nepepo6ku: YkpaiHa

UKRAINE 69008 Zaporizhzhya 72, Pivdenne Shose, Tel.: (+380) 61-218-33-19
Name of the country of melting and processing operations: Ukraine

CEPTU®IKAT SAKOCTI/ QUALITY CERTIFICATE Ne

84194 Bix / date 12.11.202

4

TOB "METIHBECT-CMI"

62495 M. Kuis Byn.Octpo3skux Kusizis, 6.8
cranmis npusHaueHHS OJJECA-3ACTABA 1 (On.3AJL.)

OpepxyBay / consignee

3amoBneHHs KoMm6iHaTy N2 / Manufacturer's works order

972000-1934

2024

Kontpaxr Ne / Contract

191158/2/23/1

sin/date 06.02.

2023

Buy cBioTUTBa PO BUIIPOOYBaHHS
Type of inspection document
EN 10204/3.1

Baron Ne / Freight car: 63197230

Bupn Bantaxwmicus / Type of packages

Kinpxicts Miciis/Number of packages

navku / packs

10

HaiimenyBanHs Ta koJ ToBapy / Description and code of goods

97200

[IpokaT TOHKONMHUCTOBUH I/K 3 BYTJICLIEBOI CTaJi 3BHYAHOT

SIKOCT1

Mapkysauns npoaykiii: TAPSTYEKATAHUM JINCT / HOT ROLLED STEEL SHEETS

HJI Ha nmpoaykiiiro; ximckian / Specification forms and record

JCTY 2834-94('OCT 16523-97)
JCTY 2651:2005/'OCT 380-2005
JACTY 8540:2015

Pesynpratu BunpoOyBsans / Result of trial

KibKicTh

o2 ) I'pyna Posmipu, MM Topapy |C Maca, T

B = Ne mmaBkm | Ne maprii Mapxka Kareropia | yripocri Dimensions, mm Number | o Mass, tons

< 28| Heat Ne Batch Ne Grade Category Group of of |p

- strength | Tosmwmna |Ilupuna| Jlowxuna | goods || OpyTTo | GpyTTo2| HeTTO
Thickness | Width Length gross | gross2 net
1 714483-9 | 108600-4 CT3IIC 5 OK360B 3,00 1250 2500 1 6,725 6,710
2 714483-9 | 108600-6 CT3IIC 5 OK360B 3,00 1250 2500 1 6,515 6,500
3 143206-9 | 108659-1 CT3IIC 5 OK360B 3,00 1250 2500 1 6,845 6,830
4 143206-9 | 108659-3 CT3IIC 5 OK360B 3,00 1250 2500 1 6,805 6,790
5 143206-9 | 108659-4 CT3IIC 5 OK360B 3,00 1250 2500 1 7,005 6,990
6 143206-9 | 108659-5 CT3IIC 5 OK360B 3,00 1250 2500 1 6,955 6,940
7 143206-9 | 108659-6 CT3IIC 5 OK360B 3,00 1250 2500 1 6,695 6,680
8 143206-9 | 108659-7 CT3IIC 5 OK360B 3,00 1250 2500 1 7,005 6,990
9 143206-9 | 108659-8 CT3IIC 5 OK360B 3,00 1250 2500 1 6,845 6,830
10 | 714498-1 108582-2 CT3IIC 5 OK360B 3,00 1250 2500 1 5,795 5,780
Pazom: 67,190 67,040

Jlanumu 1poro ceptudikaTy miaTBEpUKYEThCS, 0 MPOAYKLis BUMPoOyBaHa i BiMOBifae cTaHAapTaM SIKOCTI, JiF04nM B YKpaiHi, TEXHIYHAM YMOBaM 1 MOTO/PKEHHM yMOBAM 3aMOBJICHHS KOHTPAKTY.
It is hereby certified that the quality of goods mentioned in this shipping document is in conformtity with the standards in the Ukraine, specifications and goods may be expofed.
Iponyxuist BupoGiieHa B Ykpaiui 6e3 Bukopuctanss pociiicekoi cuposunu / The product is produced in Ukraine without using russian raw materials.



2 Tounicth . =
Ne mo3umii OsHaka Iudp &g SIkicT npokarku / | Kareropis S Xapaxrep|  F = E._ 8 Trmi
Ne /g 3aMOBJICHHSI|  06POOKH KaJIbK. 5 ‘é MOBEPXHi | BATOTOBJICHHS | BUTSDKKH E 4 KPOMKH |'& 8 £ ZE XapaKTePUCTUKH
Item Ne Order Sign rpymn | & o Surface Rolling Category § % Trim | g E 3 L§ g? § Other
refence Ne | treatment Group 2L quality accuracy / of e = of edge | § g =] ‘g features
code eo & manufacturing| drawing = © S «a
1-10 4 b/TPABIJI 807 4 v b ITH HO
Ximiunwmii cknanm, % Composition, %
Ne Ne maskn Mn Si § P Cr Ni Cu As N2 Al Ti Mo | CEV v B
Item Ne HeatNe | 1100 | x100 | x100 | x1000 | x1000 | x100 | x100 | x100 | x100 | x1000 | x100 | x100 | x1000 | o, | x1000 | x10000
1-2 714483-9% 14 36 1.4 26 20 4 1 2 8 8 0,1 5 0,211 2
3-9 143206-9% 15 41 2.1 30 22 4 1 2 8 8 0,1 4 0,23 3
10 714498-1% 14 36 1.5 25 29 6 2 2 8 8 0,1 5 0,216 3
MexaniuHi i TexHonoriuni BractuBocti  Mechanical and technological properties
5[z
Posmipu |5 | % 5
o |8 5] . 2 Q| 2
3pas3ka 3 = e A 8 Tz VY napHa B'SI3KiCTb = ~ |5 &
Dmof |o i ‘B g) E g % Impact toughness & 'E _E a é 5183
: &A% |EE 2 c g o= L= s 5 E& | g|l&gs
specimen | £ |A 1z § | £ E 88 |z £5 | 28 |27/|3/8%
Ne ni/q S|el58 |8 & 3% |E g TeepmicTs o' 2 g g5 23928
158 o) R = k=20 a.g S 2 22 |ElE a
Item Ne dgle |82 |83 o § @A Hardness = - g [T &< |El & 8
5282 ES | Bam g = e o3| 28 |58 537
S 2 | o |81z 3 E S = MexaHquoro% o D ] % o o
E g EE 'E g g & a E “é KCU KCV cTapinasa |, =Aa MlBleF
§§ %E % E‘ = - E After mech. T M=
o= =] § § ageing
mm | mm |S,E|L,T]|kre/mm2 | kre/mm2 % MM | t | M to| e t ] e % MEKM
1-2 3.00 |1250 43,0 30,0 | yx pyiiH
3.00 |1250 42,5 31,0 | yx pyiiH
3-9 3.00 |1250 41,5 30,0 | yx pyiiH
3.00 |1250 42,0 30,0 | yx pyiiH
10 3.00 |1250 42,5 31,0 | yx pyiiH
3.00 |1250 43,0 30,0 | yx pyiiH
"S-nouarok cMyrw/strip start; E-xinens cmyru/strip end; L-mo3nosxue/longitudinal; T-nmonepeune/Transverse"
MNPUMITKA: KOHTPOJIBHA CTPIUKA 3EJIEHA Ulran, mianue sianosiankoi ocobu

. Stamp, signature of the person in charge
3AYB.X/A: nnaBka 3 innexcom IIpoayra apronom Poskuciena Al

[ocToBipHiCTb cepTMdikaTy MOXHa NepeBipuTU B peecTpi cepTudikatie KoMGiHaTy, Ha caiiTi http://metinvest.io wnsxom
BBeJieHHs HoMepa cepTudikarty i wudpy, posMmilLeHHOro Ha 3BopoTHbOMY 6oui y rpadi "LLiTamn,nignuc ekcnepta", a6o Wwnsixom
npounTyBaHHs QR-KoZy i nepexoAy no NpsAMOMY NMOCUNAHHIO Ha caiiT. B pasi BusBneHHs dakTy nigpobku ceptudikatis
npocumo Bac noBigomMuTL npo Lie Ha enekTpoHHY agpecy otk@zaporizhstal.com
The authenticity of the certificate can be checked in the register of the plant's certificates on the site http://metinvest.io by
entering the certificate number and the cipher placed on the reverse side in the "Stamp, expert signature” cell, or by reading the

QR code and go to a direct link to the site. In case of detection of the fact of forgery of certificates, we kindly ask you to inform Crapuit KoxTpoTL s aicrep BTK L. Senenyxiva
about this to the email address otk@zaporizhstal.com 9090240244

/ 5/ ynp ARATHE

nIPon
/% '«
; %,
éy“ wonbinat -ll'u ViECTAASY

Jlanwuii ceptudikar skocTi mianucanuil enekTpoHHUM nudposum mianucom koutposnepa BTK. [NepeBipuTu BamiiHiCTh JOKyMEHTa MOKHA Ha iepskaBHOMY caifti https://czo.gov.ua/verify
This quality certificate is signed by the electronic digital signature of the controller of the technical control department. You can check the validity of the document on the state website
https://czo.gov.ua/verify




@opma 3 /Form 3 13.01.2025-20:29 Kowtponep BTK Kupuyenko /1.8, / 42 3183({larisa.kirichenko /T=DC33-TSZSTA-10 /A="Oracle Reports Run"} Jluct / Sheet 1 Jhucrin / Sheets |
Hasga nignpueMcTea NNaBKKM Ta nposefieHHA onepalil 3 o6po6iu: My6niyHe akwioHepHe ToBapucTBO "3anopisbkuii MeTanyprifinui KombiHaT "3anopimcrans”

Name of the facility of melting and processing operations: Public Joint Stock Company "Integrated Iron and Steel Works "Zaporizhstal”

Ykpaina 69008 m.3anopixoka MNiegeHHe woce,72, Ten.: 061-218-33-19 UKRAINE 69008 Zaporizhzhya 72, Pivdenne Shose, Tel.: (+380) 61-218-33-19
Hasga kpaiHv nnaBku Ta onepauiil 3 nepepobku: Ykpaina Name of the country of melting and processing operations: Ukraine
CEPTH®IKAT SIKOCTI/ QUALITY CERTIFICATE N: 80199 Bix / date 13.01.2025
Opepxysau / consignee 3amoeneHHA kambinaTy N2 / Manufacturer's works order
TOB "METIHBECT-CMII" 2025 971000-0086
1010 M. Kuie Byn.Octpo3bkux Kuszis, 6.8 Kontpakr Ne / Contract
cranuis npusHadeHHs JOCTABKA TPAHCIIOPTOM ATII M3K-1890580/12/23/CM[[-C

pin/date 01.12.2023

Buna ceinorursa npo BUnpodysaHHs
Type of inspection document

EN 10204/3.1
Buj santaxmicus / Type of packages nauky / packs
Kinekicte micus/Number of packages 3
Haiimenysannsa ta ko4 Tosapy / Description and code of goods HJI na npoaykuito; ximcknan / Specification forms and record
97100 [TpokaT rapsiuekaTaHHii TOBCTOMMCTOBHH 3 Byryeuesoi crani |ACTY 8803:2018
PR - JACTVY 2651:2005/TOCT 380-2005
Tl
IBUHARHOL AROCTI JICTY 8540:2015
Mapkyeanus npoaykuii: TAPSTUEKATAHWUM JIMCT / HOT ROLLED STEEL SHEETS
Pesynbrarn Bunpobysats / Result of trial
Kinbkict
<l ) I'pyna Posmipu, MM b [ Maca, T

= | Mennaskn | Nenmaprii Mapka Kareropin | - wiynocri Dimensions, mm ToBapy |o Mass, tons
2 Z| Heat Ne Batch Ne Grade Category Group of Number |p

= strength ToewuHa |lupuna| doruamna of || OpyTTO |GpYTTOZ | HETTO

Thickness | Width | Length gross | gross2 net

I 1015025 | 100258-10 CT3IIC 5 8,00 1500 6000 1 6,095 6,080

2 1015025 | 100258-11 CT3IIC 5 8,00 1500 6000 1 6,605 6,590

3 1015025 | 100258-14 CI3LC S5 8.00 1500 6000 1 6,205 6,190

Pazom: 18,905 18,860

g =
Jlanumu 11h0ro cepTHGIKaTY MIATREPAMKYETHCA, 110 NPOAYKUIs BAMPOOYBAHA | BIAMOBIAAE CTAHIAPTAM AKOCTI, A0YHM B YKpaiHi, TEXHIYHHM YMOBAM 1 MOTOUKEHHM YMOBAM 3aMOBIIEHHA KOHTDAKTY
It is hereby certified that the quality of goods mentioned in this shipping document is in conformtity with the standards in the Ukraine, specifications and goods may be expofed.

Ipoaykuis supobnena B Yipaini 6e3 BukoOpUCTaHHA pociiickoi ciposnun / The product is produced in Ukraine without using russian raw materials



g Tounicts
No no3uwii OsHaka Wudp §.§ SkicT npokarku / | Karteropis E " Xapakrep| | £ 2 E =B Inwi
Ne n/y 3aMOBACHHs|  00OpobKku KalbK. |2 S | MOBEPXHi |BHIOTOBNEHHSA| BHTHKKH = kpomku |E 3 = 5 Z.E XapaKTEPUCTHKH
p 8 B p . £L pot £E3E g2 Es p p
Item No Order Sign rpynu | 5 = | Surface Rolling Category 5 a2 Trim | & gE 83 Other
refence No | treatment | Group £ 2 | quality | accuracy/ of g ofedge |E 2 2 n 8 features
code |5 & manufacturing| drawing = Z C 2
1-3 2 G/TPABJI | 88102 4 b [H HO
XimMiunuii cknan, % Composition, %
Ne n/u Ne mnaskyt —F——FT—; 5 P Cr N | Cu | As [ Nz | Al Tr | Mo | CEV | V B
Item Ne Heat No x100 | x100 | x100 | x1000 | x1000 | x100 | x100 | xI00 | x100 | x1000 | x100 | x100 | x1000 x1000 | x10000
1-3 10150257 19 45 1.9 26 38 6 1 2 8 8 0,1 4 0,281 4
Mexaniuti i Texnonoriuni pnactusocti  Mechanical and technological properties
E e
Posvipn |§ |$ g
O |4 & - T ; Y- oy 2l a
paska (5[5 | 5 2 = Y napHa B'A3KiCTE = B =|2|8 5
Dmof |o|s|[ES |2 g o Impact toughness 5y 58 |aS |82
; =a|S&|EE g o Ealy™ S8 % |EE|ElgS
Specimen. (& (7 = 9 [ E4E .8 o Z 3 9 i =8 2a|blsee
Ne nfu @ |E|E z 5‘3 B 5 ;E Teepaicts 5 E.E ] Eg SR
Item Ne elElez |23 22 £ Hardness o Micns | 2 (5 E g |2 'En E|2-5
@9 e |g|® z 5 [+ 3 £ MexaHiunoro| 2 8 |32 g2le &
e |Egl2|g|EC |8 & 3 Ecapinng L5 A A
1= 2= =
HEHE & 2 E KCU | KCv | cmpimis |2 ==
E- "[E =] = 2 g' ageing
E : MM [ Kic*m t ety t It/ % MKM
mm | mm |S,E|L,T|kre/mm2 | kre/mm2 % oz n2 o]
1-3 8.00 1500 46,5 31,0 290 | ya -20] 5,720 14,8 [250] 5.0 pyiiH
8.00]1500 -20] 6,0 |20 | 14,8 [250] 43 pyiH
8.00]1500 -20] 591201 14,7 [250] 44 pyiiH

"S-nouarok cmyru/strip start; E-kieub emyru/strip end; L-nosnomxne/longitudinal, T-nonepeune/Transverse"

3AYB.X/A: nnaska 3 innexcom Ipoayra aproHom Poskuciena Al

HAocroBipHicTb cepTudikaty MoxHa nepesipuTy B peecTpi cepTudikaria KoM6iHaTy, Ha caiTi http://metinvest.io wasxom
BBE/EHHA HoMepa cepTudikaty | Wdpy, poaMilleHHora Ha 3B0POTHROMY 6oL y rpadi "LUrtamn,nignuc excnepra’, abo waAxom
npoynTyBaHHa QR-Koay i Mepexofy no npAMoMY NocHNaHHIO Ha caiT. B pasi BUABNEHHA hakTy Nigpo6ku cepTudikartis npockMo

The authenticity of the certificate can be checked in the register of the plant's certificates on the site hitp://metinvest.io by
entering the certificate number and the cipher placed on the reverse side in the "Stamp, expert signature” cell, or by reading the QR
code and go to a direct link to the site. In case of detection of the fact of forgery of certificates, we kindly ask you to inform about

Bac noBigoMuTH Npo Ue Ha enekTpoHHy agpecy otk@zaporizhstal.com

this to the email address otk@zaporizhstal.com

Hlramn, nignuc sinnosiganexoi ocoGi
Stamp, signature of the person in charge

s "\
»G #&’\

75
%gf}‘%@
%

* - b
$t{mﬁu.u T T
Fd

CTapuwiil x0T porsnfi Maficrep BTK |8, 3anenyxina

4362240225

Nannii ceprudpixar axocti nianncaHui enekTpoHHIM untposum nianucom kortponepa BTK. Tlepeiput panianicts NOKY
This quality certificate is signed by the electronic digital signature of the controller of the technical
https:/iezo.gov ua/verify

MEHTA MOKHA Ha AepikasHoMY caitti https:/fczo.gov ua/verify
control department. You can check the validity of the document on the state website



opua 3 Form 3 1311 2024-02 48 KonTponep BTK Monesan E.B. / 42 3257(elena.polevaya /T=DC33-TSZSTA-19 /A="Oracle Reporls Run'} Jnet / Sheet | fnenn - Sheets |1
Ha3sa nignpnemcTsa nnaeku Ta nposeAeHHs onepauii 3 06po6xu: My6niuxe aKuioHepHe TOBapHCTBO "3anopiabkuit MeTanypriituii KomBinat "3anopimcrans”
Name of the facility of melting and processing operations: Public Joint Stock Company "Integrated Iron and Steel Works "Zaporizhstal”

Ykpaina 69008 M.aénoplmmn MiBAeHHe woce,72, TE;].Z 061-218-33-19

UKRAINE 69008 Zaporizhzhya 72, Pivdenne Shose, Tel.- (+380) 61-218-33-19

Hasga kpaii nnasiy Ta onepauiii 3 nepepobku: Yrparia Name of the country of melting and processing operations: Ukraine

CEPTH®IKAT SAKOCTI/ QUALITY CERTIFICATE Ne 84193 Big / date 13.11.2024 .

N Opepxysay / Ciﬂﬁs-iénee - 7 BBMDBHEH;O-H- KEJ;AEiHia}yV}Jr?/ Manuf.a_m-wc_lrksoirder
TOB "METIHBECT-CMII" 2024 972000-1934
62495 m. Kuig Byn.Ocrpoisknx Kuazis, 6.8 Kowrpaxkt No / Contract
cranuis npusnavenns OJECA-3ACTABA | (On.3AJ1) 191158/2/23/1

rir/date 06.02.2023

B criomirsa upo snnpodysanns
Tvpe of inspection document
EN 10204/3.1

“%arﬂu No :’}-'ru;ghl car 6;361_67_

Buz sawrassicus / Tyvpe of packages naum / pﬂCkS I

i Kiumbkiets sicus/Number of packages 10
‘”ﬂfi.\ll.‘]i)'ﬂimliriﬂ Ta Ko Tosapy / Vr)esc;lprlrmn and ;:-nae Qf_uEI” - - .ilﬂ |.m IIp(),'L_\'I\‘LlII().i\iML‘!\'.!lEl;l f-S-pccH'lczmnrn I'ormis?md record
|97200 INpokat ToHkonucTOBNIT I/K 3 Byrieuesol ctani 3Buuaiinoi  JICTY 2834-94(1'0CT 16523-97)

JCTY 2651:2005/TOCT 380-2005

AKOCTI B4 i |
ocTi JICTY 8540:2015 '

Mapkysanus npoaykuii: FAPAYEKATAHWN JIMCT / HOT ROLLED STEEL SHEETS | )
Pesynstatin Bunpodysans / Result of trial

| il{l.rn,xlc:'rh i |

I'pvia Passipi, ym | Tosapy |C| Maca. 1 |
| Nermpamen - N napri | Mapka Kareropis | \jjinoeri | Dimensions. mm Number !n! Mass. tlons !
Heat No Batch No Girade | Catepory Group of | o | of  p o |

| strength Tosuuma | [Hnpuna| Hosxnna | coods ‘T‘ OpyTT0 ﬁpy'rl‘ﬂﬂ HETTO

| Thickness | Width Length | gross gross2 | nel

I 714498 T 08603-1 | CT3NC_ 5 OK360B | 300 2500 1] 70 | 7030
2 TI4498-1 [ 10858241 | ~ CT3IC B .5 [ OK3OB_ 300 | 1250 2300 1] | 6720
3 7144981 1083823 | o CTne 5 OK3ROB 300 [1] . 6.530]
4 T14498-1 108582-4 CT3IIC s | OK360B 3.00 1] 6.420 |
!'WT“' 714498-1 | 108582-5 i 5| OK360B | 300 1] 6,230/
6 | 714498-1 | 108582-6 | 5 L OK360B | 300 | 1250 [y 5.890]
7 44830 [ 108000-1 | 5 0K3 300 ' ) il 6910
C8 714498 [ 108 a3 5 OK360B | 3.00 1 ] 660
9 7144839 | T0s6 s oK |30 a0 | 3w e
107 714483-9 | 1086 s [ okaeoB | 300 1250 [ aso0 1] 7085 | 7070,
Pazom: | 66,300 66,150

,‘l!llll“:lll HLOTO L‘\'.'ﬂ'l'll(l)”\'lli'_\' INATRENAKY CThCA, LI0 npoiayks B"n:]ﬂﬁ}. BAHA | BUINOBIAAE CTAHIAPTAM AKOCTL JNOYHM B y}-'[!allll. TCXHIMTHIAM VMOBAM 1 NOFOACHIM }'\I(‘RZIM JAMOBJICHHA KONTPAKTV

1115 hereby certified that the quality of goods mentioned m this shipping document 15 in conformuiny with the standards i the Ukraine. specifications and goods may be expofed
Hpoaveiwa supoGnena s Ykpaiw Ges BHEOPHCTANNA pocificskol cnponmim / The product 1s produced in Ukraine without using russian raw materials.
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ltem Ne Order Sign rpyim = o Surface Rolling Categon | [ Trim | E 23| z 2 Other
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7910 ] T448397 14 | 36 [ 14 [ 26 | 30 | 4 S - . | 8 | B N T TV
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et emyrn/strip end: L-nosiomkne/longitudinal: T-n

"S-nouartok emyru/strip start: L-x

HPHMITEA: KOHTPOJILHA CTPIUKA 3ENEHA
JAVRBXN/A: manka 3 mzexconm Tposayra apronon Poskncicna Al

llocTosipHICTb cepTudikary MoxHa NepesipuTi B peecTpi cepTudikarie KoMBiHaTy, Ha caiTi http://metinvest.io wsxom
BBE/leHHA HOMEpa cepTudikaty i Wudpy, posmiuieHHoro Ha 3BOPOTHBOMY Goui y rpadi “LUTamn,nignuc excnepta’, a6o WAAXoOM
NpaunTyBaKKa QR-kogy i nepexogy No NPAMOMY NOCHNAHK:0 Ha cailT. B pasi BUABNEHHA thakTy nigpobku ceptudixatia
npockmMo Bac NoBifoMHTH NPO Le Ha eNekTpoKHY aapecy otk@zaporizhstal.com
The authenticity of the certificate can be checked in the register of the plant's certificates on the site http://metinvest.io hy
entering the certificate number and the cipher placed on the reverse side in the "Stamp, expert signature” cell, or by reading the
QR code and go to a direct link to the site. In case of detection of the fact of forgery of certificates, we kindly ask you to inform

onepeune/Transverse”

EANHC BUTIORIAILHOL 0CO0i B
csehture of the persan in charge
i iz
4

C1apumit <ONTRONE KR waicTen BTK | B Jerenyana

6236240224

about this to the email address otk @zaporizhstal.com

Aanmii cepradikar axocti wanncarnii CCKTPOHINM tposiy nizmcon konponepa BTK [Tepesipin sananmets 10Ky seHta Mosna a I PIKABHOAL
controller of the technical control department. You can check the validity of the document on the state website

This quality certificate is signed by the electronic digital signature of the
https.czo gov naverify

aitn hitps:/czo.gov naverly




thopaa 3/ Form 3 23 112024-17 36 Kontponep BTK Monesan E.B. / 42 3257{elena.polevaya /T=DC33-TSZSTA-23 /A="Oracle Reporls Run'} Tmer/ Sheet | luena / Sheets |
Ha3sa nignpuemcTBa NNaBKn Ta npoBefienHs onepauii 3 06pobku: Ny6nivne akyionepne TOBapucTBO "3anopisbkuil MeTanyprifinmi KomBikaT "3anopimcTans
Name of the facility of melting and processing operations: Public Joint Stock Company "Integrated Iron and Steel Works "Zaporizhstal"
Ykpaina 69008 m.3anopivoxa MiegenHe woce,72, Ten.: 061-218-33-19 UKRAINE 65008 Zaporizhzhya 72, Pivdenne Shose, Tel.: (+380) 61-218-33-19
Ha3Ba kpaiun nnasku Ta onepauiit 3 nepepobku: Yxpaina Name of the country of melting and processing operations: Ukraine

CEPTH®IKAT SIKOCTI/ QUALITY CERTIFICATE N 84326  sin/date 22,11 2024

Opepxysay / consignee JaMoBnexHA KoMbinaTy N2 / Manufacturer's works order

TOB "METIHBECT-CMII" 2024 972000-1672

62495 m. Kni Byn.Octposbkux Khssig, 0.8 Kormrpakr No / Contract
cranuia npuznavenns OAECA-3ACTABA 1 (0a1.3AJ1) 191129/2/2311

ww/date 05.07.2023

B csinoriersa upo suipodysanng
Tvpe ol inspection document
EN 10204/3.1

(Baron N/ Freight car 63551550 | Bit santaksicns / Type of packages navkn / packs
|

| KinbkicTs sicun/Number of packages 10
Haiimenyveanns ta koj osapy / Description and code of goods 'Hj[ Ha npoyKuno, ximeinan / Specification forms and record
97200 [Tpokar rapsuexaTtanuii 3 KOHCTPYKUiHHOT HeNleroBaHoT EN 10025-2:2019 !

CTANI B MCTAX 'EN 10051:2010

Il‘g-{apkyszunm npoavkiii FAPAYEKATAHWIA JIMCT / HOT ROLLED STEEL SHEETS

PesynbraTn Bunpodysans / Result of trial

1' T D i) ' [Kinnkien] | -
_ ‘ | . . Tpvia | Pasmipi, sim | ToBapy !Cl Maca. T
= E Nonzmaskn - Ne napri ‘ Mapka | Kareropia |\ yiaeti Dimensions. mm Number | o Mass. tons
|2 5 Heat No Baich No | Girade Category Groupof | . of p o - ) )
== | strength | Tosutina 1Ilh1pm|a Hoeicnna | poods 1| Opyrro | pyTTo2 | nerro
| [ will | | Thickness | Width | Length | || gross | gross2 | net
| 108755-1 | S235IR+AR | L 200 1250 | 23500 | 1| 63525 L6510
2 | 108755.3 ] ~ S235JRFAR oy I . 200 T 1230 | 2500 | [1] 6615 | 6600
3 | | 1087554 | S233IR+AR B 1250 | 2500 | [1] "6735] | 670|
4 0 143179-1 | 108706-3 1250 | 2500 | 5.825 | 3810
5 143179-1 | 108706-6 ‘ S233JR AR 1250 | 23500 0015 — 6,000
| 6 143179-1 | 108706-8 S235IRFAR 1250 1 2500 iRl ' | 5810
73799 11087037 [ SBISIRFAR [ 1250 | 2500 N 6420
L8 | 1431799 | 1087038 | 1 [ 1250 7T 2500 [ 5820
C 9 | 143343 1090603 | | | 1250 | 6260
10 | 143343 | 1090604 | 1250 | [ 6.780]
o | 62,730

Ao unoro ceptidukany marseprcy crea. mo NPOAYKLIA BUNPOGYBANA | BUINOKLIAE € LD TAM AKOCTE, 0T B Y KpAini, TeXHIms VMOBIM | HOTOLKCHUN VMOBAN JAMOBICHAA KON IPAKTY
It 1s herehy certified that the quahity of goods mentioned in this shipping document ss i conformuty with the standards in the Ukraine. specifications and goods may be expofed
Ipoaykiug supobaena s Yrpaiui Ges BIKOpHCTaHH poctiichkoi cuposnnm / The product is produced in Ukraine withomt using russian raw materials,
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"S-tovwatok emyri/sinip start. E-kiner emyru/strip end. L-nosaomxne/longitudinal T-noneperne/Transverse”

HPHMITKA:  KOHTPOJILHA CTPIUKA 3EAEHA
3AVB.X/A: nmaska 3 imekcom HpoayTa apronos Poskncnena Al
|

LlocToBIPHICTL CepTUdikaTy MOXHE NepeBipuTi 8 peecTpi ceptndikaTie KOMBIHATY, Ha caiTi http://metinvest.io WnAxomM
8Be/IEHHA HoMepa cepTudikaTy | Wudpy, posMilleHHOTO Ha 3BOPOTHLOMY Goui y rpadi "lWTamn,nignuc excnepta’, 260 wnaxoM =
npounTysaxus QR-kofdy i nepexody no NPAMOMY NOCHAAHHIO Ha CaiT. B pa3i BUABNEHHA (aKTy nigpobkn ceptudikaTis " o
npocumo Bac nosiaomuTyu npo ue Ha enekTpPoHHy aapecy otk@zaporizhstal.com -
The authenticity of the certificate can be checked in the register of the plant's certificates on the site http://metinvest.io by
entering the certificate number and the cipher placed on the reverse side in the “Stamp, expert signature” cell, or by reading the |
QR code and go to a direct link to the site. In case of detection of the fact of forgery of certificates, we kindly ask you to inform | |
o about this to the email address otk@zaporizhstal.com = B 8'"”2_322_(’4 |
Hanmit cepridixar skocti mianmcannii EHERTPOHHUM HHAPOBHM ILANHCOM Kotrrposepa B TK TTepeBIpiTIs BAMAHICTL A0KY MEHTA MOKHA Ha Aepaasiosy caiiri hitps./ czo gov ua/verily
This quality certificate 15 sipned by the electronic digntal signature of the controller of the technical control department You can check the validity of the document on the state website
https:czo.gov uaverifv

CHAPUIMA KOHTPONssonk wancTep ETK | B Jenenyuma |




Dopua s Form3 1303202409 16 Kowtponep BTK BapoHuna A W / 42 3179{anna voronina /T=DC33-TSZSTA-22 /A="0Oracle Reports Run'} Jer Sheet 1 luens / Sheets |
Haapa nignpuemcTea nnaski Ta nposepenHA onepauyi 3 06po6kn: Ny6nive akuioepHe TOBAPHCTBO "Janopiabkuit MeTanypriiumil KomGinat "3anopiskerans”
Name of the famllty of melting and prucessmg uperauuns Publlc Joint Stuck Company Integraled Iron and Steel Works "Zapur:zhstal“

Ykpaina 69008 w. 3aI'IGpI)K)Kﬂ Miepexte woce,72, Ten 061-218-33-19 UKRAINE 69008 Zaporlzhzhya 72, Pwdenne Shns-e Tel.: (+380) 61-218 33- 19
Haaaa Kpamn nnaeku Ta one;}aum 3 nepeposuu VKpBIHa Name of the country of meltlng and processmg cperatlons Ukraine
CEPTH(DIKAT SAKOCTI/ QUALITY CERTIFICATE N 80972 Bin / date 12.03. 2024
------ O,u,ep»(yﬁau / conmgneé 7 o Samoaﬁewﬂ KOM\SIHHT)‘ N"I Manufacrmer s wnrks order
TOB "METIHBECT-CMII" 2024 971000-0224
62495 m. Kuis Byn.Octpoasknx Knssis, 6.8 Kowrpakr Mo / Contract
cTanuis npusHauends OJIECA-3ACTABA | (On.3AJ1) 191158/2/23/1

si/date 06.02.2023

Bui ceiorursa upo sinpodysanns
Tvpe ol inspection document
EN 10204/3 1

[Baron No / Freight car 60507845 | Buasanramsncus / Tvpe of packages navky / paCkS
|
Kuekicrs sicun/Number of packages 5
Haii;\lml}numm ra Ko Tl1|s€;]:)' / Deseription and code ol goods : -lljl lIZrlillp()J_\‘Kluiu. \'I\TCH‘.’IZ]II;VSPCL‘]]‘JCH“()H forms and record
197100 [pokat rapsuexatanuii ToBcTONMMCTOBNIT 3 Byrieuesoi ctani JACTY 8803:2018
I : 3¢ e : ACTY 2651:2005/TOCT 380-2005
3BUYAHHOI IKOCTI
IACTY 8540:2015
M;lpumnnujpn vkt FAPAYEKATAHWH JIMCT / HOT ROLLED STEEL SHEETS - o S o
Pe aymmmu Bunpoowanb / Result oftrlal
N - ] o o e T - = ‘Kljlhklm- ! - o
. | | I'pyvma | Posaripin, anv Tosapy C Maca. T
s E| Nompankn | Nemaprii | Mapka | }“_‘“"“P'“ | simocTi | Dimensions. mm | Number | o Mass. tons
2 5| Heat M Batch Mo | Grade Categony | Groupof | —.____| of 'PI—— pr
—1 ‘ | strength Fosuwmna | IHnpuna| Jlossxnna | goods |1/ GpyrTo | npvno"‘ nerro |
‘\_ o R L | Thickness | Width Length | %‘ aross | ch)ss"i;____l1ct |
1] >ﬁ4|~()— [ 1018592 T 5 8.00 | 1500 | 6000 | 1| 6235 [ 6,220]
2 524156-2 | 101859-3 | “T3NC s 800 [ 1500 | s000 | 1B (»,275]7 | 6260
i | 101859-4 | 1 s X 6000 | U] 63235) 16210
4 | 101847-3 | B 5] . gon 6000 | 1] 5725] 5710
5 | | 10184711 | 5 son [

.P_il?_(_l_.\l.‘ i 2‘) 0(4

6000 | T[T 4605 ‘ 4500
28,990

Jlaminnt ihoro cepTHIKATY MUITREPAAY CTHEA. U0 NPy Kius BHUPODY BAIA | RIANOBIAAC CTANAAPTAM AKOCTI. NOHM B Y KPaiHL, TexXHIM I VMOBAM | HOFOIGRETHM VAMOBAM 3IMOBACHIA KOHTPAKTY
It 15 hereby certified that the quality of poods mentioned in this shipping document 15 in conformuity with the standards in the Ukrane. specifications and goods may he expofed.
Tposvkws supofinena s Y kpaitn e nukopuctanys poctiiceroi cuposinn / The product 1s produced in Ukraine without USING russin raw maierials,
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JAVB.X/A: naanka 3 HIAEKCOM IIpos1yTa apronom Posxncneta Al

[LOCTOBIPHICTS CEPTHIKATY MOXHE NEPEBIpHTY B peecTpi cepTHiikaTis KoMBiHaTy, Ha

trip start: E-iineus cyy rn/strip end. L-no snommcnc/longitudinal: T-nonepeune/Transverse”

cafi http://metinvest.io wnaxom

BBE/eHHA HOMePa CepTHdIKaTY | WHGPY, PO3MIEHHOrO HA 3BOPOTHLOMY Boui y rpadi "LUTamn,nignue ekcnepta’, a6o wnsxol

HTrastin, manne sanosaassot ocodn

Stamp. signature of the person in charge
|

npounTyBanka QR-koAy i nepexoay no NpAMOMY NOCUAaHKIO Ha caiiT. B paai BUABAEHHA dakTy ninpobku cepTudikaria
npocHMo Bac NoBIAOMUTM NPO UE Ha BNEKTPOKHY aapecy atk@zaporizhstal.com |
The authenticity of the certificate can be checked in the register of the plant's certificates on the site http://metinvest.io by
entering the certificate number and the cipher placed on the reverse side in the "Stamp, expert signature” cell, or by reading the
QR cede and go to a direct link to the site. In case of detection of the fact of forgery of certificates, we kindly ask you 1o inform
i about this to the email address otk@zaporizhstal.com o
Hannii copridhisar akocr manucanmii CACKTPOLHIM whposist manucon komrponepa BTK Tlep
This quahty certificate 15 signed by the ¢l

b Lol n BN |
CBIPITH BATUIICTH TOKVAEHTA MOHA 1A
cctrome digital signature of the controller of the techmical control department. You can check the

https:cz0.gov ua verity
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vahdity of the document on the state website
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